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ROGUE

ECHO ROWER
PARTS LIST

Diagram # | Part# Description

12 IP0917-12 M4 x 10mm Socket Head Screw

37 IP0917-37 ST4.2 x 19mm Self Tapping Screw

40 IP0917-40 Chain Cover Frame

41 IP0917-41 M5 x 8mm Socket Head Screw Chain Cover
42 IP0917-42 M8 x 80mm Torx Head Screw Console Support Bottom
43 IPO917-43 M8 x 75mm Torx Head Screw Console Support Top
44 IP0917-153 | Monitor Mast Assembly Left

45 IP0917-154 Monitor Mast Assembly Right

46 IP0917-46 M8 x 1.25mm Lock Nut

64 IP0917-64 1/4-20 Nylock Nut

69 IPO917-69 Chain Frame Decorative Cover

70 IP0917-70 Indicator

71 IP0917-71 Indicator Flat Washer

72 IP0917-72 Indicator Spring

73 IP0917-73 Indicator Spring Cross Head Screw

74 IP0917-74 M2 Monitor

83 IP0917-83 1/4-20 x 12mm Torx Head Screw

117 IP0917-117 Fan Cover Left Support Washer

118 IP0917-118 [ Console Support Washer

135 IP0917-135 Handlebar

136 IP0917-136 | URing

137 IP0917-137 [ Chain Connector U Ring Side

138 IP0917-138 | Chain Connector Chain Side

139 IP0917-139 |Chain

141 IP0917-141 Chain Cover Assembly Spring Washer
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